
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

 English 
 Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

 English 
 Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

 Inglés 
 Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

 Inglés 
 Idioma alternativo (español) 

3. Solicitud original 

 



 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 
[...]
96

 G
VS

U
D

\3
9 

- S
an

ta
 C

la
ra

 C
re

ek
 N

o.
 1

 W
W

TP
\C

AD
\S

he
et

s\
U

SG
S 

TO
PO

 M
AP

.d
w

g,
 A

ug
 2

7,
 2

02
4 

- 1
1:

57
am

SHEET:            OFCHECKED BY: 

DRAWN BY: 

DESIGNED BY: 

SCALE:

PROJECT NO:
DATE: 27 August, 2024

UTILITY
ENGINEERING
GROUP PLLC

Texas Engineering Firm F-18712
191 N Union Ave NEW BRAUNFELS, TEXAS 78130 PH: (830) 214-0521

UEG SANTA CLARA CREEK WWTP NO. 1
USGS TOPO MAP

GREEN VALLEY SPECIAL UTILITY DISTRICT

1 MILE
RADIUS

WWTP
PROPERTY
BOUNDARY

POINT OF
DISCHARGE

ONE MILE
DOWNSTREAM

THREE MILES
DOWNSTREAM

LEGEND
PONDS

3 MILES DOWNSTREAM

1 MILE RADIUS

AutoCAD SHX Text
0

AutoCAD SHX Text
1,000

AutoCAD SHX Text
2,000

AutoCAD SHX Text
SCALE: 1" = 2,000'



I-10

LINNE RD.

FLYGT

FLYGT

150' 150'

150'

150'

155'

390'

392'
416'366'

489'

462'

376'

256'

201.3119

P:
\P

ro
je

ct
s\

60
96

 G
VS

U
D

\3
9 

- S
an

ta
 C

la
ra

 C
re

ek
 N

o.
 1

 W
W

TP
\C

AD
\S

he
et

s\
BU

FF
ER

 M
AP

.d
w

g,
 S

ep
 0

4,
 2

02
4 

- 1
0:

49
am

SHEET:            OFCHECKED BY: 

DRAWN BY: 

DESIGNED BY: 

SCALE:

PROJECT NO:
DATE: 04 September, 2024

UTILITY
ENGINEERING
GROUP PLLC

Texas Engineering Firm F-18712
256 Comal Ave NEW BRAUNFELS, TEXAS 78130 PH: (830) 214-0521

UEG SANTA CLARA CREEK NO. 1 WWTP
INTERIM 0.725 MGD PHASE

BUFFER ZONE MAP

GREEN VALLEY SPECIAL UTILITY DISTRICT

POINT OF
DISCHARGE

EXISTING 0.25 MGD PHASE
PACKAGE PLANT

EX. CLARIFIER

EX. TREATMENT
BASINS

EX. CHLORINE
CONTACT
CHAMBER

CLARIFIER

TREATMENT
BASINS

UV DISINFECTION

DISK FILTERS

HEADWORKS

LEGEND
150 FOOT BUFFER

WWTP FACILITY
BOUNDARY

WWTP PROPERTY
BOUNDARY

FEMA FLOODPLAIN

APPLICANT'S
PROPERTY
BOUNDARY

150' BUFFER
ZONE

TREATMENT FACILITY
BOUNDARY

DISTANCE  FROM
STRUCTURES

APPLICANT'S
PROPERTY
BOUNDARY

AutoCAD SHX Text
0

AutoCAD SHX Text
200

AutoCAD SHX Text
400

AutoCAD SHX Text
SCALE: 1" = 400'



TCEQ-20971 (08/31/2023) Page 1 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL 
TPDES WASTEWATER PERMIT APPLICATIONS 

 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by 
our agreement with EPA. If any of the items are not completely addressed or further information 
is needed, we will contact you to provide the information before issuing the permit. Address 
each item completely.  

Do not refer to your response to any item in the permit application form. Provide each 
attachment for this form separately from the Administrative Report of the application. The 
application will not be declared administratively complete without this SPIF form being 
completed in its entirety including all attachments. Questions or comments concerning this form 
may be directed to the Water Quality Division’s Application Review and Processing Team by 
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671. 

The following applies to all applications: 

1. Permittee: Green Valley Special Utility District 

Permit No. WQ00 15360001 EPA ID No. TX 0136352 

Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 
3930 Linne Rd, Seguin, TX 78155 – Guadalupe County 

 

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 



TCEQ-20971 (08/31/2023) Page 2 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Mr. 

First and Last Name: Phillip Gage 

Credential (P.E, P.G., Ph.D., etc.): Click here to enter text. 

Title: General Manager 

Mailing Address: P.O. Box 99 

City, State, Zip Code: Marion, TX 78124 

Phone No.: 830-914-2330 Ext.: Click here to enter text. Fax No.: Click here to enter text. 

E-mail Address: pgage@gvsud.org 

2. List the county in which the facility is located: Guadalupe

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
N/A 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number. 

Discharges to an unnamed tributary of Santa Clara Creek; thence to Lower Cibolo Creek in 
Segment No. 1902of the San Antonio River Basin 

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report). 

Provide original photographs of any structures 50 years or older on the property. 

Does your project involve any of the following? Check all that apply. 

   Proposed access roads, utility lines, construction easements 

   Visual effects that could damage or detract from a historic property’s integrity 

   Vibration effects during construction or as a result of project design 

   Additional phases of development that are planned for the future 

   Sealing caves, fractures, sinkholes, other karst features 



TCEQ-20971 (08/31/2023) Page 3 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)

   Disturbance of vegetation or wetlands 

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 
N/A 

2. Describe existing disturbances, vegetation, and land use:  
N/A 

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

3. List construction dates of all buildings and structures on the property: 
Click here to enter text. 

4. Provide a brief history of the property, and name of the architect/builder, if known. 
Click here to enter text. 



Green Valley Special Utility District
Santa Clara Creek No.1 Wastewater Treatment Plant

SPIF – 1 General Location Map



WWTP SITE

LINNE RD.

I-10

WWTP
PROPERTY
BOUNDARY

GUADALUPE COUNTY

P:
\P

ro
je

ct
s\

60
96

 G
VS

U
D

\3
9 

- S
an

ta
 C

la
ra

 C
re

ek
 N

o.
 1

 W
W

TP
\C

AD
\S

he
et

s\
G

EN
ER

AL
 L

O
C

AT
IO

N
 M

AP
.d

w
g,

 J
ul

 0
1,

 2
01

9 
- 5

:5
3p

m

SHEET:            OFCHECKED BY: 

DRAWN BY: 

DESIGNED BY: 

SCALE:

PROJECT NO:
DATE: , 20

SPF-1
SANTA CLARA CREEK  NO. 1 WWTP

GENERAL LOCATION MAP

GREEN VALLEY SPECIAL UTILITY DISTRICT
N.T.S.



Green Valley Special Utility District
Santa Clara Creek No.1 Wastewater Treatment Plant

SPIF – 2 USGS Map



P:
\P

ro
je

ct
s\

60
96

 G
VS

U
D

\3
9 

- S
an

ta
 C

la
ra

 C
re

ek
 N

o.
 1

 W
W

TP
\C

AD
\S

he
et

s\
U

SG
S 

TO
PO

 M
AP

.d
w

g,
 A

ug
 2

7,
 2

02
4 

- 1
1:

58
am

SHEET:            OFCHECKED BY: 

DRAWN BY: 

DESIGNED BY: 

SCALE:

PROJECT NO:
DATE: 27 August, 2024

SPIF- 2
SANTA CLARA CREEK WWTP NO. 1

USGS TOPO MAP

GREEN VALLEY SPECIAL UTILITY DISTRICT

WWTP
PROPERTY
BOUNDARY

POINT OF
DISCHARGE

ONE MILE
DOWNSTREAM

THREE MILES
DOWNSTREAM

LEGEND
3 MILES DOWNSTREAM



I-10

PROPERTY BOUNDARY

P:
\P

ro
je

ct
s\

60
96

 G
VS

U
D

\3
9 

- S
an

ta
 C

la
ra

 C
re

ek
 N

o.
 1

 W
W

TP
\C

AD
\S

he
et

s\
.7

25
 m

gd
 S

IT
E 

M
AP

.d
w

g,
 A

ug
 3

0,
 2

02
4 

- 1
1:

51
am

SHEET:            OFCHECKED BY: 

DRAWN BY: 

DESIGNED BY: 

SCALE:

PROJECT NO:
DATE: 30 August, 2024

UTILITY
ENGINEERING
GROUP PLLC

Texas Engineering Firm F-18712
191 N Union Ave NEW BRAUNFELS, TEXAS 78130 PH: (830) 214-0521

UEG SANTA CLARA CREEK NO. 1 WWTP
SITE MAP

INTERIM 0.75 MGD PHASE

GREEN VALLEY SPECIAL UTILITY DISTRICT

LEGEND

POINT OF
DISCHARGE

EXISTING 0.25 MGD PHASE
PACKAGE PLANT

EX. CLARIFIER

EX. TREATMENT
BASINS

WWTP PROPERTY
BOUNDARY

CLARIFIER

TREATMENT
BASINS

UV DISINFECTION

DISK FILTERS

HEADWORKS

AutoCAD SHX Text
0

AutoCAD SHX Text
200

AutoCAD SHX Text
400

AutoCAD SHX Text
SCALE: 1" = 400'



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 1 of 66 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

DOMESTIC WASTEWATER PERMIT APPLICATION 
TECHNICAL REPORT 1.0 

For any questions about this form, please contact the Domestic Wastewater Permitting Team 
at 512-239-4671. 

The following information is required for all renewal, new, and amendment applications. 

Section 1. Permitted or Proposed Flows (Instructions Page 43) 

A. Existing/Interim I Phase 

Design Flow (MGD): 0.25 

2-Hr Peak Flow (MGD): 0.75 

Estimated construction start date: 10/1/2019 

Estimated waste disposal start date: 4/1/2020 

B. Interim II Phase 

Design Flow (MGD): 0.75 

2-Hr Peak Flow (MGD): 3.0 

Estimated construction start date: January 2025 

Estimated waste disposal start date: September 2025 

C. Final Phase 

Design Flow (MGD): 2.5 

2-Hr Peak Flow (MGD): 10.0 

Estimated construction start date: 2030 

Estimated waste disposal start date: 2030 

D. Current Operating Phase 

Provide the startup date of the facility: 4/1/2020 

Section 2. Treatment Process (Instructions Page 43) 

A. Current Operating Phase 

Provide a detailed description of the treatment process. Include the type of treatment 
plant, mode of operation, and all treatment units. Start with the plant’s head works and 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 2 of 66 

finish with the point of discharge. Include all sludge processing and drying units. If more 
than one phase exists or is proposed, a description of each phase must be provided.  

Existing (0.25 MGD phase): Extended Aeration Process: Treatment process includes a Bar Screen, 
three (3) Aeration Basins, one (1) Clarifier, one (1) Chlorine Contact Chamber, one (1) Disk Filter. 
Proposed (0.75 MGD phase): Treatment process includes a Fine Screen, two (2) Clarifiers, eight 
(8) Aeration Basins, four (4) aerobic digestion basins, one (1) UV Disinfection, one (1) Disk Filter.  

B. Treatment Units 

In Table 1.0(1), provide the treatment unit type, the number of units, and dimensions 
(length, width, depth) of each treatment unit, accounting for all phases of operation. 

Table 1.0(1) - Treatment Units 

Treatment Unit Type Number of Units Dimensions (L x W x D) 

EXISTING (0.25 MGD)   

Manual Bar Screen 1  

Aeration Basin 3 50’ x 12’ x 10.32’ 

Clarifier 1 36’ dia. x 11.85’ 

Chlorine Contact Chamber 1 32’ x 11’ x 5.83’ 

Sludge Digester 2 50’ x 12’ x 10.67’ 

Disk Filters 1  

PROP. INTERIM (0.75 MGD)   

Fine Screen 1  

Clarifier 2 38’ dia. x 13’-2” 

Aeration Basin 8 52’ x 12’ x 12’-2” 

Aerobic Digester Basin 4 52’ x 12’ x 12’-2” 

Disk Filter System 1  

UV Disinfection 1  

   

C. Process Flow Diagram 

Provide flow diagrams for the existing facilities and each proposed phase of construction.  

Attachment: B 

Section 3. Site Information and Drawing (Instructions Page 44) 

Provide the TPDES discharge outfall latitude and longitude. Enter N/A if not applicable. 

• Latitude: 29.525725 

• Longitude: -98.116492 

Provide the TLAP disposal site latitude and longitude. Enter N/A if not applicable. 

• Latitude: Click to enter text. 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 3 of 66 

• Longitude: Click to enter text. 

Provide a site drawing for the facility that shows the following: 

• The boundaries of the treatment facility; 

• The boundaries of the area served by the treatment facility; 

• If land disposal of effluent, the boundaries of the disposal site and all storage/holding 
ponds; and 

• If sludge disposal is authorized in the permit, the boundaries of the land application or 
disposal site. 

Attachment: C 

Provide the name and a description of the area served by the treatment facility. 

This facility serves new residential, commercial and industrial growth in the Santa Clara Creek 
Watershed along the IH 10 corridor between San Antonio and Seguin. This facility serves 
connections within the Cities of Cibolo, Marion, Santa Clara, New Berlin, Seguin, and outlying 
areas of Guadalupe County. 

Collection System Information for wastewater TPDES permits only: Provide information for 
each uniquely owned collection system, existing and new, served by this facility, including 
satellite collection systems. Please see the instructions for a detailed explanation and 
examples. 

Collection System Information 

Collection System Name Owner Name Owner Type Population Served 

  Choose an item.  

  Choose an item.  

  Choose an item.  

  Choose an item.  

Section 4. Unbuilt Phases (Instructions Page 45) 

Is the application for a renewal of a permit that contains an unbuilt phase or phases? 

☒   Yes ☐   No 

If yes, does the existing permit contain a phase that has not been constructed within five 
years of being authorized by the TCEQ? 

☐   Yes ☒   No 

If yes, provide a detailed discussion regarding the continued need for the unbuilt phase. 
Failure to provide sufficient justification may result in the Executive Director 
recommending denial of the unbuilt phase or phases. 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 4 of 66 

N/A 

Section 5. Closure Plans (Instructions Page 45) 

Have any treatment units been taken out of service permanently, or will any units be taken 
out of service in the next five years? 

☐   Yes ☒   No 

If yes, was a closure plan submitted to the TCEQ? 

☐   Yes ☐   No 

If yes, provide a brief description of the closure and the date of plan approval. 

Click to enter text. 

Section 6. Permit Specific Requirements (Instructions Page 45) 

For applicants with an existing permit, check the Other Requirements or Special 
Provisions of the permit. 

A. Summary transmittal 

Have plans and specifications been approved for the existing facilities and each proposed 
phase? 

☐   Yes ☒   No 

If yes, provide the date(s) of approval for each phase: Click to enter text. 

Provide information, including dates, on any actions taken to meet a requirement or 
provision pertaining to the submission of a summary transmittal letter. Provide a copy of 
an approval letter from the TCEQ, if applicable. 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 5 of 66 

Click to enter text. 

B. Buffer zones 

Have the buffer zone requirements been met? 

☒   Yes ☐   No 

Provide information below, including dates, on any actions taken to meet the conditions of 
the buffer zone. If available, provide any new documentation relevant to maintaining the 
buffer zones. 

Click to enter text. 

C. Other actions required by the current permit 

Does the Other Requirements or Special Provisions section in the existing permit require 
submission of any other information or other required actions? Examples include 
Notification of Completion, progress reports, soil monitoring data, etc.  

☐   Yes ☒   No 

If yes, provide information below on the status of any actions taken to meet the 
conditions of an Other Requirement or Special Provision. 

Click to enter text. 

D. Grit and grease treatment  

1. Acceptance of grit and grease waste 

Does the facility have a grit and/or grease processing facility onsite that treats and 
decants or accepts transported loads of grit and grease waste that are discharged 